
Rev A1

WINCO Service
Phone: 507-357-6831

Email: service@wincogen.com
www.wincogen.com

RP15Y2-03/1 
Parts List

60152254-031PL



182

3

105
9

4

10 6 11 12

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 350001-123
ENGINE, YANMAR, 993CC, 3TNM74F-NHGE-PP-WIN, I-

3, 17KW, DIESEL, 12V TIER 4 FINAL, SAE #5-6.5, 
3600RPM, 60HZ

1

2 16346-040
GEN END, 20.0KW, 120/240VAC, 3PH, 60HZ, 3600RPM, 

MECC ALTE MODEL NPE31_D MD35 SAE5_VOL6.5 
WITH HIGH BOX (NON-UL)

1

3 1000-2419 RP15 BASE ASSEMBLY 1
4 1000-2424 RP15 COMPLETE EXHAUST 1
5 1000-1167 RP15 RECEPTACLE PANEL ASSY 1
6 1000-1149 RP15 BATTERY TRAY ASSEMBLY 1
7 1000-2401 HOUSING ASSY, RP15 1
8 1000-1665 RP15 TANK ASSEMBLY 1
9 1000-1157 TERMINAL BOX GROUP 1
10 408015-000 HARDWARE KIT, RP15 ENGINE 1
11 63966-004 NAMEPLATE, WINCO PORTABLE 1
12 16200-541 DECAL MK YANMAR 3TNM74F TIV FINAL 1
13 411015-001 HARNESS ENGINE YANMAR 3TNM74F 1
14 411015-002 RP 15 AC HARNESS 1

60152254-031PL Rev A2

General Assembly



WATER-COOLED ENGINES(Diesel) 350001-114
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 17-103 AIR FILTER 1
2 17-114 OIL FILTER 1
3 17-116 FUEL FILTER ELEMENT 1

4 17-102 FUEL FILTER (WATER 
SEPARATOR) 1

5 17-117 STARTER MOTOR 1
6 17-118 ALTERNATOR 1
7 17-115 FAN BELT 1

Contact Winco service for full engine parts support.

60152254-031PL Rev A3

Engine



9

1

6

2

3

7

8

5

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1294 RP15 MUFFLER 1
2 1000-1295 1.75 IN EXHAUST FLEX PIPE DOUBLE BRAIDED 1
3 1000-2425 1.75 IN OD EXHAUST TIP 1
4 458-000 .3125-18 2
5 480-000 LOCK .3125 SPLIT 2
6 53111-007 2" RAIN CAP 1
7 580-000 5/16-18X1.25 2
8 63841-008 M8 X 16MM FLAT WASHER 2
9 93489-013 MUFFLER CLAMP, 1-3/4" 3

60152254-031PL Rev A4

Exhaust Assembly



111312 2

4

7

10

8

9

3

3

3

5

6

3

1

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-2420 RP15 SKID BASE WELDMENT 1
2 1000-1144 SIDE RAIL LIFTING EYE PLATE 4
3 352125-1 1/4-20 RIVET NUT 22 GA-10GA 20
4 643-000 PIPE PLUG .375 3
5 1000-1552 GENERATOR MOUNT ASSY 1
6 1000-1553 ENGINE MOUNT ASSY 1
7 98906-010 OIL DRAIN VALVE .375 NPT X.375 F110N 1
8 94319-007 HOSE FIT. .375-18NPT X .375 HOSE BARB 1
9 55505-008 .375 HOSE 13" LONG 1
10 81018-009 HOSE CLAMP .625-.250 1
11 65002-001 .375-16X.75 HHB SS 12
12 16250-000 .375-16 FLANGE NUT 12
13 526-000 5/16 FLAT WASHER 12

60152254-031PL Rev A5

Base Frame Assembly



5
13

2

4

12
3

10
9

11

5

7

8

6

2

1

10

7

6

8

12

5

11

6
13

4

93

2

2

1

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1153 GENERATOR CROSSMEMBER 1
2 1000-1154 GENERATOR CROSSMEMBER MOUNT 2
3 65000-001 .25-20X.75 SS HHCS 4
4 65005-000 .25 WASHER SS 4
5 96000-002 .375-16X1 HHB 12
6 98807-004 SHOCKMOUNT GREEN 2
7 57580-001 HHCS 1/2-13X2-1/2 GR5 2
8 21867-002 WASHER  .5 X 1.375 X .146 2

9 98806-002 WASHER  SNUBBING 2.13 X .532 X 
.134THK 2

10 16248-001 .5-13 FLANGE NUT 2
11 16250-000 .375-16 FLANGE NUT 12
12 479-000 LOCK WASHER, .25" SPLIT 4
13 526-000 WASHER ID .375 OD .890 8

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1148 ENGINE CROSSMEMBER 1
2 1000-1152 ENGINE CROSSMEMBER MOUNT 2
3 65000-001 .25-20X.75 SS HHCS 4
4 65005-000 .25 WASHER SS 4
5 16250-000 .375-16 FLANGE NUT 12
6 96000-002 .375-16X1 HHB 12
7 57580-001 HHCS 1/2-13X2-1/2 GR5 2
8 21867-002 WASHER  .5 X 1.375 X .146 2
9 479-000 LOCK WASHER, .25" SPLIT 4
10 98807-004 SHOCKMOUNT GREEN 2

11 98806-002 WASHER  SNUBBING 2.13 X .532 X 
.134THK 2

12 16248-001 .5-13 FLANGE NUT 2
13 526-000 WASHER ID .375 OD .890 8

60152254-031PL Rev A6

Generator Mount  Assembly

Engine Mount  Assembly



 0.25 

2

4

6

7

13

3

21
24

19

* PDM MOUNTING*

* ENGINE COUPLING HARDWARE*

21

20

24

23

15

12

17

10
11

16

11

14

16

* FUEL PUMP & WATER SEPARATOR MOUNTING*

1 5

8

25

18
18

22
19

24

21

* DRAIN VALVE & HOSE CLAMP*

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1511 BRKT, FUEL PUMP 1
2 1000-1513 AIR CLEANER ASSY 1
3 1000-1519 BRKT, RELAY BOX 1

4 15482-011
FUEL CAP, 2.25 INCH, 2-WAY VENTED, 
TETHERED, DIESEL ONLY, GREEN, 8IN 

TETHER
1

5 16248-000 .25-20 FLANGE NUT 2

6 23917-006 FUEL FILLER NECK GROMMET TANKS INC. 1

7 24737-000 10-32 X .5  BIND. HMS 4
8 300349-6 ADAPTER M16X1.5(M) X 3/8-18NPT (F) 1
9 40078-040 HOSE 1/4 ID RUBBER, 14 IN 2
10 465-000 .3125-18x.875 HHB 2
11 47136-000 HEX  NUT .3125-18 NYLOK 3
12 479-000 LOCK WASHER, .25" SPLIT 2
13 484-000 LOCKWASHER #10 SPLIT 4
14 57523-001 HHCS 5/16-18X3 GR5 FULL THREAD 1
15 65000-001 .25-20X.75 SS HHCS 2
16 65005-001 5/16 WASHER SS 2
17 65005-000 .25 WASHER SS 2
18 81018-008 HOSE CLAMP .875-.25 2
19 8472-000 FLAT WASHER 7/16 X 1" OD 3
20 96002-020 HHCS M8-1.25X20mm BLACK 6
21 96003-025 M10-1.5X25MM 11
22 97391-013 TUBE CLAMP/CUSH.WIRE 1-1/16 1
23 97436-008 LOCKWASHER M8 10
24 97436-010 M10  LOCKWASHER 11

25 98906-010 OIL DRAIN VALVE .375 NPT X.375 F110N 1

60
15

22
54

-0
31

PL
Re

v 
A

7

Hardware Kit



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1511 BRKT, FUEL PUMP 1
2 1000-1513 AIR CLEANER ASSY 1
3 1000-1519 BRKT, RELAY BOX 1

4 15482-011 FUEL CAP, 2.25 INCH, 2-WAY VENTED, 
TETHERED, DIESEL ONLY, GREEN, 8IN TETHER 1

5 16248-000 .25-20 FLANGE NUT 2
6 23917-006 FUEL FILLER NECK GROMMET TANKS INC. 1
7 24737-000 10-32 X .5  BIND. HMS 4
8 300349-6 ADAPTER M16X1.5(M) X 3/8-18NPT (F) 1
9 40078-040 HOSE 1/4 ID RUBBER, 14 IN 2

10 465-000 .3125-18x.875 HHB 2
11 47136-000 HEX  NUT .3125-18 NYLOK 3
12 479-000 LOCK WASHER, .25" SPLIT 2
13 484-000 LOCKWASHER #10 SPLIT 4
14 57523-001 HHCS 5/16-18X3 GR5 FULL THREAD 1
15 65000-001 .25-20X.75 SS HHCS 2
16 65005-001 5/16 WASHER SS 2
17 65005-000 .25 WASHER SS 2
18 81018-008 HOSE CLAMP .875-.25 2
19 8472-000 FLAT WASHER 7/16 X 1" OD 3
20 96002-020 HHCS M8-1.25X20mm BLACK 6
21 96003-025 M10-1.5X25MM 11
22 97391-013 TUBE CLAMP/CUSH.WIRE 1-1/16 1
23 97436-008 LOCKWASHER M8 10
24 97436-010 M10  LOCKWASHER 11
25 98906-010 OIL DRAIN VALVE .375 NPT X.375 F110N 1

60152254-031PL Rev A8

Hardware Kit Continued.



2

1

3

4

5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1163 TANK BOTTOM SUPPORT 1
2 98879-001 THREAD STUD 5/16-18 X .75 6
3 16316-001 15 GAL. FUEL TANK 1

4 91747-001 HOSE FIT. 90 ELBOW ADAPTOR .125 NPT 
MALE X .25IN HOSE BEADED BARB 1

5 81018-009 HOSE CLAMP .625-.250 8
6 40079-014 .3125 ID FUEL LINE 14 INCH 1
7 40079-021 .3125 ID FUEL LINE 21 INCH 1
8 40079-029 .3125 ID FUEL LINE 29 INCH 2
9 40078-031 HOSE .25 ID RUBBER 36IN 1

60152254-031PL Rev A9

Fuel Tank Assembly



5

8

1

9

6

4

7

10

3

11

3

12

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1181 BATTERY TRAY 1
2 20039-000 LOCKWASHER 1/2 EXTERNAL TOOTH 1
3 479-000 LOCK WASHER, .25" SPLIT 4
4 512-000 .25 WASHER 2

5 53220-077 RP15 BATTERY CABLE NEGATIVE 2AWG 
BLACK 36IN 1

6 53220-078 RP15 BATTERY CABLE POSITIVE 2AWG 48IN 1
7 638-000 HEX NUT, .25IN 2
8 64167-002 BATTERY HOLD DOWN 1
9 64240-001 BATTERY HOLD DOWN ROD 2

10 64278-000 ROUND VINYL CLOSURE 2
11 65000-001 .25-20X.75 SS HHCS 2
12 65005-000 .25 WASHER SS 2

60152254-031PL Rev A10

Battery Tray Assembly



5

4

7
8

1
3

9

26

18

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1537 RP15 RECEPTACLE PANEL ASSY 1
2 1000-1538 RP15 TERMINAL BLOCK ASSY 1
3 1000-1539 BATTERY COVER ASSY 1
4 1000-1540 CONTROL PANEL LH LEG ASSY 1
5 1000-1541 CONTROL PANEL RH LEG ASSY 1
6 1000-1542 CONTROL PANEL DIVIDER 1
7 1000-1543 FUSE BLOCKS ASSY 1
8 1000-1544 CONTROLLER PANEL ASSY 1
9 1000-1545 CONTROL PANEL ENCLOSURE ASSY 1

10 48602-010 TERM FEMALE 10-12AWG .250X.032 TAB 1
11 48602-011 TERM MALE 12-10AWG .250X.032 1
12 22370-035 TERM SPADE, 22-18AWG, #10 STUD 4
13 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 8
14 4156-000 TERMINAL RING 12-10 #10 STUD 2
15 20531-000 TERMINAL RING 12-10AWG 5/16 STUD 3
16 96924-001 TERMINAL, PIN, 18-16AWG 9
17 96923-001 TERMINAL, SOCKET, 18-16AWG 6
18 21698-001 TORX PAN HEAD SCREW #10 2

60152254-031PL Rev A11

Receptacle Panel



1

13

16

8

23

212
9

3

22

15

24

12

17 4 18 20

10

117

14

19

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1171 RECEPTACLE PANEL 1
2 1000-1205 REAR SERVICE COVER 1
3 1000-1502 DOOR SAFETY SWITCH MOUNTING PLATE 1
4 15147-003 RECEPTACLE NEMA 5-20R GFCI 2
5 16502-001 DECAL-AC POWER DISCONNECT 1
6 16504-000 DECAL-NEUTRAL BONDED TO FRAME 1
7 22989-000 #6 LOCKWASHER 4
8 24198-001 BHMS #8-32 x .625 BLACK 4
9 352125-1 1/4-20 RIVET NUT 22 GA-10GA 4
10 511-000 #8 FLATWASHER 4
11 51802-000 NUT HEX #6-32 NYLOCK 4
12 57030-005 CIR. BRK. 60A-2PL-240V 1
13 64858-103 BHSCS .25-20 X .75 BUTTON HEAD SOCKET CAP SCREW 5
14 65000-001 .25-20X.75 SS HHCS 4
15 71444-001 SWITCH PUSH BUTTON SPST 1
16 7792-001 BZ RHMS 6-32X.5 4
17 91286-001 CIRCUIT BREAKER, 20A, 1 PL 2
18 91889-000 RECEPT 125/250V 50A 1
19 95568-000 THREAD STUD 10-24 X .625 2
20 95985-000 NUT HEX #8-32 NYLOK 4
21 96286-010 18-8 SS W/ NEOPRENE SEALING WASHER, .275 X .625 4
22 99671-000 #10-24 HEX NUT 2
23 99783-001 SWITCH, PUSH-PULL 1
24 99783-002 SWITCH CONTACT 1

60152254-031PL Rev A12

Receptacle Panel Assembly



7

8

9

6

5

4

11 10

7
16

18

15

17 119

213

12

14

3

5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1203 MLO RACEWAY 1
2 1000-1204 REAR SERVICE PANEL 1
3 15209-003 UL-DECAL ELECTRICAL SHOCK CAN KILL 1
4 15750-000 GROUND DECAL 1
5 21698-001 TORX PAN HEAD SCREW #10 8
6 21975-000 #10 INT. TOOTH LOCKWASHER 1
7 23917-004 GROMMET 1.5" ID 2
8 420-001 BZ RHMS 10-24X3/4 PHILLIPS 1
9 48042-001 TERMINAL, GROUND LUG, 6-14AWG 1

10 5315-000 NUT HEX 10-24 NYLON 1
11 598-000 #10 WASHER 1
12 65000-001 .25-20X.75 SS HHCS 5

13 96286-010 18-8 SS W/ NEOPRENE SEALING WASHER,
.275 X .625 5

14 1000-1230 FOAM, MAIN BATTERY COVER 1
15 1000-1231 FOAM, REAR RACEWAY 1
16 1000-1232 FOAM, BOTTOM RACEWAY 1
17 1000-1233 FOAM, LH RACEWAY 1
18 1000-1234 FOAM, RH RACEWAY 1
19 1000-1235 FOAM, TOP RACEWAY 1

60152254-031PL Rev A13

Battery Cover Assembly



3

8

7

11

2

1

5

9
4

6

10

3

3

34

1

2

7

6

5

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1169 CONTROL PANEL LEFT SIDE 1
2 1000-1201 CONTROL PEDESTAL LEFT SUPPORT 1
3 21698-001 TORX PAN HEAD SCREW #10 15
4 24988-000 RHMS #6-32 X 1/2 4
5 352125-1 1/4-20 RIVET NUT 22 GA-10GA 1
6 51802-000 NUT HEX #6-32 NYLOCK 4
7 65000-001 .25-20X.75 SS HHCS 2

8 96286-010 18-8 SS W/ NEOPRENE SEALING
WASHER, .275 X .625 2

9 96925-002 14 PIN CONNECTOR 1
10 96925-006 16 PIN CONNECTOR 1
11 1000-1236 FOAM, LH CONTROL PEDESTAL 1

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1170 CONTROL PANEL RIGHT SIDE 1
2 1000-1202 CONTROL PEDESTAL RIGHT SUPPORT 1
3 21698-001 TORX PAN HEAD SCREW #10 17
4 352125-1 1/4-20 RIVET NUT 22 GA-10GA 2
5 65000-001 .25-20X.75 SS HHCS 2

6 96286-010 18-8 SS W/ NEOPRENE SEALING
WASHER, .275 X .625 2

7 1000-1237 FOAM, RH CONTROL PEDESTAL 1

60152254-031PL Rev A14

Control Panel LH Leg Assembly

Control Panel RH Leg Assembly



7

8

109
5

6

1
3

4

4

3
2

1

6

2

1

3

7 8 4 5

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1200 DISTRIBUTION BLOCK STAND OFF 1
2 21698-001 TORX PAN HEAD SCREW #10 6
3 51802-000 NUT HEX #6-32 NYLOCK 2
4 7792-000 RHMS 6-32 X .625 2
5 80623-008 4 PT TERMINAL BLOCK 1
6 80623-013 2 POLE TERMINAL BLOCK JUMPER 1

7 97753-022 175A 600V, 1PL, SQUARE-D 
DISTRIBUTION BLOCK 9080LBA162104 1

8 97753-023 SQUARE-D DISTRIBUTION BLOCK, 
175A, 3POLE  9080LBA362104 1

9 16503-000 DECAL-COPPER CONDUCTORS 
ONLY 1

10 99958-000 DECAL TERM STRIP 1

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1180 CONTROL PANEL BOTTOM 1
2 21698-001 TORX PAN HEAD SCREW #10 3
3 23917-002 GROMMET, .375ID X 1 2
4 352125-1 1/4-20 RIVET NUT 22 GA-10GA 3

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1166 CONTROL PANEL 1

2 351112-38
ECM, COMAP CONTROLLER, IN-NT 
MRS, INTELINANO NT MRS 3, AUTO 

START
1

3 352120-2 1/4-20 X .75 FHCS 2
4 479-000 LOCK WASHER, .25" SPLIT 2
5 638-000 HEX NUT, .25IN 2
6 64089-000 SPST, ROCKER SWITCH 1
7 94980-003 THREAD STUD .25-20 X .750 2
8 96286-001 1/4" NYLON WASHER 4
9 ECUMR3-2-

100 ECUMR3-2-100 1

60152254-031PL Rev A15

Terminal Block Assembly

Control Panel Devider

Controller Panel Assembly



13

15
14

14
3

6
5

12 11

4 10
8

7

2

1

9

9

81

4

7

6
10

3

2

2

5

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1168 DIN RAIL MOUNTING PLATE 1

2 1000-1271 DECAL, FUSES AND TERMINAL 
BLOCKS 1

3 21698-001 TORX PAN HEAD SCREW #10 6

4 2489-003 DIN RAIL FUSE HOLDER 1-1/4 X 
1/4IN 4

5 352017-001 WIRE DUCT, 8.5IN 2
6 598-000 #10 WASHER 6

7 63941-004 DECAL FUSE WARNING 
(ENGLISH) 1

8 64551-005 DIN RAIL 9.5" 1

9 80623-009 TERMINAL BLOCK, DIN 
MOUNTED, SPRING CAGE 6

10 80623-010 END BLOCK, DIN MOUNTED 2

11 80623-011 2-POLE TERMINAL BLOCK
JUMPER 1

12 80623-012 3-POLE TERMINAL BLOCK
JUMPER 1

13 95064-006 FUSE AGC 10 AMP 1
14 95064-008 FUSE AGC 2 AMP 2
15 95064-009 FUSE AGC 5 AMP 1

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1165 REAR BOTTOM TANK SUPPORT 1
2 16482-000 FLEXIBLE CONDUIT FITTING 90 2
3 16483-003 FLEXABLE  CONDUIT  24" 1
4 352125-1 1/4-20 RIVET NUT 22 GA-10GA 3
5 51802-000 NUT HEX #6-32 NYLOCK 2
6 7792-002 RHMS 6-32 X .875 2
7 97753-021 PK5GTA SQUARE-D GROUND BAR KIT 1
8 1000-1227 FOAM, REAR CONTROLLER 1
9 1000-1228 FOAM, TOP CONTROLLER 1
10 1000-1229 FOAM, BOTTOM CONTROLLER 1

60152254-031PL Rev A16

Control Panel Enclosure Assembly

Fuse Blocks Assembly



8

7

10
11

12

13

12

8 14

5
4

15
2

3

1

6

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1158 TERMINAL BOX SHELL 1
2 1000-1159 SIDE CLOSED PANEL 1
3 1000-1160 SIDE AVR PANEL 1
4 1000-1161 TERMINAL BOX LID 1
5 1000-1172 AVR SUPPORT 1
6 1000-1500 TERMINAL MOUNT 1
7 16248-000 .25-20 FLANGE NUT 1
8 21698-001 TORX PAN HEAD SCREW #10 20
9 23917-000 GROMMET .6875ID X 1 1
10 4516-000 LOCKWASHER 1/4 EXTERNAL TOOTH 2
11 5315-000 NUT HEX 10-24 NYLON 8
12 598-000 #10 WASHER 16
13 64872-000 SOC.HCS 10-24 X 3/4 BLK 8
14 65000-001 .25-20X.75 SS HHCS 1
15 80126-002 CT 100:5 PANEL MOUNT 2

60152254-031PL Rev A17

Terminal Box Assembly



5

6

3

9

4

13

111510

8

26

22

2

17

2523

25

23
16

14

1

12 7

14

21 18

4

8

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-0418 RADIATOR FILL ACCESS PANEL 1
2 1000-1174 LIFTING ARCH ASSY RP15 1
3 1000-1186 RP15 LEFT HAND DOOR ASSEMBLY 1
4 1000-1193 RP15 RIGHT HAND DOOR ASSEMBLY 1
5 1000-1199 GLAND PLATE ASSY 1
6 1000-1207 ASSY, RIGHT FRONT CORNER PANEL 1
7 1000-1208 ASSY, RH REAR CORNER PANEL 1
8 1000-1209 RECEPTACLE DOOR ASSEMBLY 1
9 1000-1222 RADIATOR ACCESS PANEL ASSY 1
10 1000-1240 ASSY SNORKEL PLATE 1
11 1000-1255 ASSY, BTTM SILL 2
12 1000-1256  ASSY, BTTM SILL REAR 1
13 1000-1515 ASSY, TOP SILL 2
14 1000-1517 ASSY, TOP END SILL 1
15 1000-2402 FRONT PANEL ASSY 1
16 1000-2404 ROOF ASSEMBLY 1
17 1000-2408 ASSY, RADIATOR PANEL 1
18 16446-000 M8-1.25 NYLOCK 4
19 466-000 .25-20X.75 HHB 12
20 512-000 .25 WASHER 12
21 526-000 WASHER ID .375 OD .890 4
22 63941-001 DECAL - HOT SURFACES 1
23 65000-001 .25-20X.75 SS HHCS 73
24 65006-000 .25-20 FLANGE NUT SS 12
25 96286-010 18-8 SS W/ NEOPRENE SEALING WASHER, 

.275 X .625 73
26 97381-001 DECAL-DIESEL FUEL ONLY 1

60152254-031PL Rev A18

Housing Assembly



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-0418 RADIATOR FILL ACCESS PANEL 1
2 1000-1174 LIFTING ARCH ASSY RP15 1
3 1000-1186 RP15 LEFT HAND DOOR ASSEMBLY 1
4 1000-1193 RP15 RIGHT HAND DOOR ASSEMBLY 1
5 1000-1199 GLAND PLATE ASSY 1
6 1000-1207 ASSY, RIGHT FRONT CORNER PANEL 1
7 1000-1208 ASSY, RH REAR CORNER PANEL 1
8 1000-1209 RECEPTACLE DOOR ASSEMBLY 1
9 1000-1222 RADIATOR ACCESS PANEL ASSY 1

10 1000-1240 ASSY SNORKEL PLATE 1
11 1000-1255 ASSY, BTTM SILL 2
12 1000-1256  ASSY, BTTM SILL REAR 1
13 1000-1515 ASSY, TOP SILL 2
14 1000-1517 ASSY, TOP END SILL 1
15 1000-2402 FRONT PANEL ASSY 1
16 1000-2404 ROOF ASSEMBLY 1
17 1000-2408 ASSY, RADIATOR PANEL 1
18 16446-000 M8-1.25 NYLOCK 4
19 466-000 .25-20X.75 HHB 12
20 512-000 .25 WASHER 12
21 526-000 WASHER ID .375 OD .890 4
22 63941-001 DECAL - HOT SURFACES 1
23 65000-001 .25-20X.75 SS HHCS 73
24 65006-000 .25-20 FLANGE NUT SS 12
25 96286-010 18-8 SS W/ NEOPRENE SEALING WASHER,

.275 X .625 73
26 97381-001 DECAL-DIESEL FUEL ONLY 1

60152254-031PL Rev A19

Housing Assembly Continued.



11

10
1

3 8
2

7

5 4

4

6

12
9

1

3

28

4

11

10

7

5

56

9
12

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1187 LEFT OPENING DOOR 1
2 1000-1196 AIR SEAL 82 INCH 1
3 1000-1206 BAFFLE, CORNER RP15 1
4 1000-1248 FOAM, BACK SERVICE DOOR 2
5 1000-1249 FOAM, RIGHT SIDE, SERVICE DOOR 1
6 1000-1250 FOAM, LEFT SIDE, SERVICE DOOR 1
7 1000-1251 FOAM, LEFT HAND DOOR 1
8 16248-000 .25-20 FLANGE NUT 6
9 352125-1 1/4-20 RIVET NUT 22 GA-10GA 2
10 94980-003 THREAD STUD .25-20 X .750 6
11 95229-004 LATCH 1

12 99269-005 THREADED STUD RUBBER BUMPER, 
22LBS MAX LOAD 3810N178 2

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1194 RIGHT HAND SIDE DOOR 1
2 1000-1196 AIR SEAL 82 INCH 1
3 1000-1206 BAFFLE, CORNER RP15 1
4 1000-1247 FOAM, RIGHT HAND DOOR 1
5 1000-1248 FOAM, BACK SERVICE DOOR 2
6 1000-1249 FOAM, RIGHT SIDE, SERVICE DOOR 1
7 1000-1250 FOAM, LEFT SIDE, SERVICE DOOR 1
8 16248-000 .25-20 FLANGE NUT 6
9 352125-1 1/4-20 RIVET NUT 22 GA-10GA 2
10 94980-003 THREAD STUD .25-20 X .750 6
11 95229-004 LATCH 1

12 99269-005 THREADED STUD RUBBER BUMPER, 
22LBS MAX LOAD 3810N178 2

60152254-031PL Rev A20

Left Hand Door Assembly

Right Hand Door Assembly



67

2

5 4

3

8

11 3

2

1

3

2

4

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1225 RP15 REDI POWER DECAL 2
2 1000-1264 MELAMINE FOAM, REAR PANEL 1
3 1000-2403 FRONT PANEL 1
4 1000-2410 FOAM, REAR PANEL SIDE 1 1
5 1000-2411 FOAM, REAR PANEL SIDE 2 1
6 1000-2412 FOAM, REAR PANEL SIDE 3 1
7 1000-2413 FOAM, REAR PANEL SIDE 4 1
8 352125-1 1/4-20 RIVET NUT 22 GA-10GA 17

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1198 GLAND PLATE 1
2 1000-1261 FOAM, GLAND PLATE 1
3 62912-002 FOAM STRIP 1/16 X 3/8" X 8.625" 4

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-0418 RADIATOR FILL ACCESS PANEL 1
2 1000-0266 RADIATOR FILL ACCESS PANEL FOAM 1

3 62912-002 FOAM STRIP .0625 X .375 X 14.125 
INCH LONG 2

4 62912-002 FOAM STRIP .0625X .375X 6.375 INCH 
LONG 2

60152254-031PL Rev A21

Front Panel Assembly

Gland Plate Assembly

Radiator Fill Access Panel



1

7

2

3

810

4

11
13

9

1112

5

6

11

10
9

4

6
2

1

8

5
7

7

9

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1190 RIGHT FRONT CORNER PANEL 1
2 1000-1206 BAFFLE, CORNER RP15 1
3 1000-1226 RP15 DECAL 1
4 1000-1258 FOAM, LH REAR BAFFLE 1
5 16248-000 .25-20 FLANGE NUT 6
6 16446-000 M8-1.25 NYLOCK 4
7 350054-5 HINGE BLACK 2
8 352125-1 1/4-20 RIVET NUT 22 GA-10GA 10
9 526-000 WASHER ID .375 OD .890 4
10 94980-003 THREAD STUD .25-20 X .750 6
11 1000-1248 FOAM, BACK SERVICE DOOR 2
12 1000-1249 FOAM, RIGHT SIDE, SERVICE DOOR 1
13 1000-1250 FOAM, LEFT SIDE, SERVICE DOOR 1

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1189 LEFT FRONT CORNER PANEL 1
2 1000-1206 BAFFLE, CORNER RP15 1
3 1000-1226 RP15 DECAL 1
4 1000-1252 FOAM, RH REAR BAFFLE 1
5 1000-1253 FOAM, REAR RH CORNER TRIM 1
6 16248-000 .25-20 FLANGE NUT 6
7 352125-1 1/4-20 RIVET NUT 22 GA-10GA 4
8 94980-003 THREAD STUD .25-20 X .750 6
9 1000-1248 FOAM, BACK SERVICE DOOR 2
10 1000-1249 FOAM, RIGHT SIDE, SERVICE DOOR 1
11 1000-1250 FOAM, LEFT SIDE, SERVICE DOOR 1

60152254-031PL Rev A22

Right Front Corner Panel Assembly

Right Rear Corner Panel Assembly



14

9

13
12

5

15
10

1
2

8

4

6

3

7

11

1

3
2

1

4

2
3

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1210 REAR RECEPTACLE DOOR 1
2 1000-1211 RECEPTACLE DOOR FLAP 1
3 1000-1212 AIR SEAL  54.1 1
4 1000-1213 RECEPTACLE DOOR ANGLE BRACKET 1
5 351556-20 WINDOW PANEL 1
6 352125-1 1/4-20 RIVET NUT 22 GA-10GA 5
7 64214-047 WINCO LOGO 1
8 65000-001 .25-20X.75 SS HHCS 5

9 91498-000 DECAL-DANGER HIGH VOLTAGE 
3.5x5 1

10 95229-004 LATCH 1

11 96286-010 18-8 SS W/ NEOPRENE SEALING
WASHER, .275 X .625 5

12 97813-000 DECAL-WARNING CYCLE CRANK 1
13 99951-000 DECAL KEEP DOORS LOCKED 1
14 1000-1246 FOAM, RECEPTACLE DOOR 1
15 2000-0520 WINDOW PROFILE PRECUT OF 351597 24.8183

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1198 GLAND PLATE 1
2 1000-1261 FOAM, GLAND PLATE 1
3 62912-002 FOAM STRIP 1/16 X 3/8" X 8.625" 4

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-2405 TOP PANEL 1
2 1000-2414 MELAMINE, FRONT ROOF 1
3 1000-2415 FOAM, FRONT ROOF 1
4 352125-1 1/4-20 RIVET NUT 22 GA-10GA 10

60152254-031PL Rev A23

Receptacle Door Assembly

Radiator Access Panel Assembly

Roof Assembly



12

3

1 2

3

3

1

2
4

31

2

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1191 RP15 SNORKEL PLATE 1
2 352125-1 1/4-20 RIVET NUT 22 GA-10GA 5
3 1000-1260 FOAM, SNORKEL PLATE 1

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1185 BOTTOM SILL 1
2 1000-1257 FOAM, BTTM SILL 1
3 352125-1 1/4-20 RIVET NUT 22 GA-10GA 2

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1192 RADIATOR DOOR BOTTOM SILL 1
2 352125-1 1/4-20 RIVET NUT 22 GA-10GA 2
3 1000-1270 FOAM, BTTM SILL REAR 1

4 99269-005 THREADED STUD RUBBER BUMPER, 
22LBS MAX LOAD 3810N178 2

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1507 TOP SILL 1
2 1000-1514 FOAM, TOP SILL 1
3 352125-1 1/4-20 RIVET NUT 22 GA-10GA 2

60152254-031PL Rev A24

Snorkel Plate Assembly

Bottom Sill Assembly

Rear Bottom Sill Assembly

Top Sill Assembly



3

1

2

9

8

2 3

1 576

4

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1508 TOP END SILL 1
2 1000-1516 FOAM, TOP END SILL 1
3 352125-1 1/4-20 RIVET NUT 22 GA-10GA 3

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 1000-1297 MUFFLER TIP SUPPORT 1
2 1000-2409 RADIATOR PANEL,  RP15 1
3 352125-1 1/4-20 RIVET NUT 22 GA-10GA 10
4 458-000 .3125-18 2
5 465-000 .3125-18x.875 HHB 2
6 480-000 5/16 SPLIT LOCKWASHER 2
7 526-000 5/16 FLAT WASHER 2
8 1000-2418 MELAMINE FOAM, EXHAUST PIPE 1
9 1000-2417 FOAM, MAIN RADIATOR 1

60152254-031PL Rev A25

Top End Sill Assembly

Radiator Panel Assembly



10
7

4 5

2

7

12

11

3

1 13 13

1

6

7
8

7
9

8 6

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1000-1175 MULLION 2
2 1000-1178 LIFTING BAR 1
3 16249-000 .3125-18  FLANGE 8
4 2000-0525 LIFTING EYE WELDMENT 1
5 2000-0531 LIFTING EYE SEAL 1
6 81034-000 7/16 HEX NUT 8
7 8472-000 FLAT WASHER 7/16 X 1" OD 16
8 90570-000 LOCK WASHER 7/16 8
9 93017-000 .4375-14X1.25 HHB 4

10 93617-005 HHCS 7/16-14X1.5 4
11 98879-001 THREAD STUD 5/16-18 X .75 8
12 1000-1245 FOAM, TOP ARCH 1
13 1000-1269 FOAM, MULLION 2

60152254-031PL Rev A26

Lifting Arch Assembly



GENERATOR ENDS (AVR EXCITATION) 16346-040
ITEM PART NUMBER DESCRIPTION QTY

1 16428-411 VOLTAGE REGULATOR 1
2 9-126 DIODE ASSEMBLY 3

For additional parts support, contact WINCO service

Rev A27

GENERATOR

60152254-031PL



60152254-031PL Rev A28

Receptacle Panel Wiring Diagram



60152254-031PL Rev A29

Contoller Wiring Schematic



60152254-031PL Rev A30

Engine Wiring Schematic


	Title Page
	Drawing View69

	General 1
	Drawing View66
	Drawing View67
	Drawing View68

	Engine 1
	Drawing View64
	Drawing View65

	Exhaust Assembly
	Drawing View5

	Base Assembly 1
	Drawing View1

	Base Assembly 2
	Drawing View3
	Drawing View4

	Hardware Kit 1
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10

	Hardware Kit 2
	Drawing View11

	Fuel Tank Assembly
	Drawing View12

	Battery Installation
	Drawing View13

	Receptacle Panel 1
	Drawing View16
	Drawing View36

	Receptacle Panel 2
	Drawing View20

	Receptacle Panel 3
	Drawing View18

	Receptacle Panel 4
	Drawing View23
	Drawing View24

	Receptacle Panel 5
	Drawing View26
	Drawing View29
	Drawing View30

	Receptacle Panel 6
	Drawing View33
	Drawing View34

	Termianal Box Assembly
	Drawing View35

	Housing 1
	Drawing View38
	Drawing View39

	Housing 2
	Drawing View41

	Housing 3
	Drawing View43
	Drawing View44

	Housing  4
	Drawing View45
	Drawing View46
	Drawing View47

	Housing 5
	Drawing View48
	Drawing View49

	Housing 6
	Drawing View50
	Drawing View51
	Drawing View52

	Housing 7
	Drawing View53
	Drawing View54
	Drawing View55
	Drawing View56

	Housing 8
	Drawing View57
	Drawing View58

	Housing 9
	Drawing View61

	Generator 1
	Drawing View63

	Receptacle Panel Wiring
	Wiring Engine
	Blank Page



